










































































































































































































































































































































































































































































 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 

 

The University of Texas at Austin 
 

Geotechnical Engineering 
Department of Civil, Architectural
and Environmental Engineering 

 

301 East Dean Keeton building ECJ B220 
1 University Station C1792, Austin TX 78712 USA 

Dr. Fulvio Tonon 
Phone: +1-512-471-4929 

Fax: +1-512-471-6548 

 

 
Project name Louisville Tunnel  Orientation of specimen axis Parallel to bedding 

Client project no. 1831-10-5629  Method of sampling Core boring 

Date samples were received 8/19/11  Method of specimen preparation Cut by slab saw 

Start Test Date 8/20/11  Max. axial strain 0.992 % 

Test Performer / Checker Mahdi Heidari/Moo Y. Kim  Original height of specimen 19.45 mm 0.77 in 

Boring no. SB-1  Maximum pressure requested by 

client 
4644 kPa 9700 psf 

Depth 1343.0-1344.5  Diameter of specimen 47.05 mm 1.85  in 

Rock Type Shale  Test temperature 20.0 °C 68.0 °F 

 
Testing set-up 1 Testing set-up 2 

  

 

 

 

 

 



 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 

 

The University of Texas at Austin 
 

Geotechnical Engineering 
Department of Civil, Architectural
and Environmental Engineering 

 

301 East Dean Keeton building ECJ B220 
1 University Station C1792, Austin TX 78712 USA 

Dr. Fulvio Tonon 
Phone: +1-512-471-4929 

Fax: +1-512-471-6548 

 

 

 

Date Axial load increment  Axial displacement Axial strain (%) 

  kPa Psf mm (x 1,000) in (x 1,000)  

8/20/11  110 225 12.7 0.5 0.065 

8/21/11  215 450 27.94 1.1 0.144 

8/22/11  215 450 43.18 1.7 0.222 

8/23/11  645 1350 76.2 3.0 0.392 

8/24/11  1075 2250 116.84 4.6 0.601 

8/25/11  2400 5000 193.04 7.6 0.992 

8/28/11   -------- 180.34 7.1 0.927 

8/31/11  -2400 -5000 132.08 5.2 0.679 

9/3/11  -1075 -2250 99.06 3.9 0.509 

9/6/11  -645 -1350 76.2 3.0 0.392 

9/9/11  -215 -450 60.96 2.4 0.313 

9/12/11  -215 -450 40.64 1.6 0.209 

 

Note: axial load, displacement and strains increments are positive if compressive, negative is tensile or 

extensional. 

 

 



 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 

 

The University of Texas at Austin 
 

Geotechnical Engineering 
Department of Civil, Architectural
and Environmental Engineering 

 

301 East Dean Keeton building ECJ B220 
1 University Station C1792, Austin TX 78712 USA 

Dr. Fulvio Tonon 
Phone: +1-512-471-4929 

Fax: +1-512-471-6548 

 

 

 











 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 

 

The University of Texas at Austin 
 

Geotechnical Engineering 
Department of Civil, Architectural
and Environmental Engineering 

 

301 East Dean Keaton building ECJ B220 
1 University Station C1792, Austin TX 78712 USA 

Dr. Fulvio Tonon 
Phone: +1-512-471-4929 

Fax: +1-512-471-6548 

 

 
Project name Louisville Tunnel  Orientation of specimen axis Parallel to bedding 

Client project no. 1831-10-5629  Method of sampling Core boring 

Date samples were received   Method of specimen preparation Cut by slab saw 

Start Test Date 9/12/11  Max. axial strain 0.75 % 

Test Performer / Checker Mahdi Heidari/Moo Y. Kim  Original height of specimen 19.74 mm 0.78 in 

Boring no. SB 3  Maximum pressure requested by 

client 
4644 kPa 9700 psf 

Depth 1900.4-1901.8  Diameter of specimen 47.12 mm 1.86  in 

Rock Type Shale  Test temperature 20.0 °C 68.0 °F 

 
Testing set-up 1 Testing set-up 2 

  

 

 

 

 

 



 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 

 

The University of Texas at Austin 
 

Geotechnical Engineering 
Department of Civil, Architectural
and Environmental Engineering 

 

301 East Dean Keaton building ECJ B220 
1 University Station C1792, Austin TX 78712 USA 

Dr. Fulvio Tonon 
Phone: +1-512-471-4929 

Fax: +1-512-471-6548 

 

 

 

Date Axial load increment  Axial displacement Axial strain (%) 

  kPa Psf mm (x 1,000) in (x 1,000)  

9/12/11  110 225 7.6 0.3 0.039

9/12/11  215 450 20.3 0.8 0.103

9/12/11  215 450 30.5 1.2 0.154

9/12/11  645 1350 53.3 2.1 0.270

9/16/11  1075 2250 86.4 3.4 0.437

9/16/11  2400 5000 147.3 5.8 0.746

9/19/11  -------- -------- 142.2 5.6 0.721

9/19/11  -2400 -5000 88.9 3.5 0.450

9/22/11  -1075 -2250 58.4 2.3 0.296

9/22/11  -645 -1350 38.1 1.5 0.193

9/25/11  -215 -450 25.4 1 0.129

9/25/11  -215 -450 12.7 0.5 0.064

 

Note: axial load, displacement and strains increments are positive if compressive, negative is tensile or 

extensional. 

 

 



 

Huder-Amberg Test 
 (W. Wittke, Rock Mechanics, Springer 1991, pages 176-178) 
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